
 

 

 

 
 

Town of 
Enfield, New 
Hampshire 

 
 
 
 
 
 
 
Wastewater 
Planning 
Project 
 
 
 
Draft Report 
 
 

 

 

February 2021 

DPC Engineering, LLC 
22 Northfield Road, 

Longmeadow, MA  01106 
P: 413-567-6310 F: 413-451-1030 

www.DPCengineering.com 
 

…progressive solutions for municipal infrastructure 

DRAFT



 

Town of Enfield, New Hampshire Page i Draft Report 
Wastewater Planning Project  February 2021 

TABLE OF CONTENTS 
SECTION PAGE NO. 

1.  INTRODUCTION AND BACKGROUND .................................................................. 1 

1.1  Project Overview .................................................................................................. 1 
1.2  Planning Area Background .................................................................................. 1 
[...]
is provided in Table 1-1. The Town experienced a 15.8% increase in population in the 1960s, 
followed by a 25.6% increase in population in the 1970s and a 35.4% increase in the 1980s.  The 
population increased again during the 1990s by 25.3% and by 16.1% in the 2000s.  Over the past 
60-years the United States Census Bureau data indicates that the Town has an increasing 
population trend, which is contrary to the population trends for other rural communities throughout 
New England as a whole.  A summary of the population trends for the Town based on the 
populations reported in the United States Census Bureau are presented below in Table 1-1. 

Table 1-1: Population Trends (1960 – 2010)  

Year Population % Change 

1960 1,867 15.8% 

1970 2,345 25.6% 

1980 3,175 35.4% 

1990 3,979 25.3% 

2000 4,618 16.1% 

2010 4,582 - 0.8% 

A graph of the population trends for the Town is presented below in Figure R1. 

Figure R1: Population Trends (1960 – 2010) 

 

0

1,000

2,000

3,000

4,000

5,000

6,000

1950 1960 1970 1980 1990 2000 2010 2020

P
o

p
u

la
ti

o
n

Year

US Census
Census Trend

DRAFT



 

Town of Enfield, New Hampshire Page 3 Draft Report 
Wastewater Planning Project  February 2021 

1.3 PLANNING PERIOD 

The planning period for this Project is from 2020 to 2040. To date, the collection system expansion 
has been limited to the areas in the vicinity of Route 4 and Route 4A.  The current sewer service 
population is estimated at 1,387. Based on historical population trends provided by the United 
States Census Bureau, it is estimated that the population will increase 47.5% by the year 2040.  
This projected population increase may result in an estimated sewer service population of 1,689 
for the sanitary sewer service area.  A summary of the Town population and the sewer service 
population projections is presented below in Table 1-2.      

Table 1-2: Town and Sewer Service Area Population Trends  

Year 
Town 

Population 
Estimated Sewer 

Service Population 

1960 1,867 0 

1970 2,345 0 

1980 3,175 614 

1990 3,979 770 

2000 4,618 893 

2010 4,582 1,017 

2020 5,548 1,387 

2030 6,154 1,538 

2040 6,760 1,689 

A graph of the Town and sewer service population projections are presented in Figure R2.   

Figure R2: Town and Sewer Service Area Population Trends  

 

0

1,000

2,000

3,000

4,000

5,000

6,000

7,000

8,000

1960 1970 1980 1990 2000 2010 2020 2030 2040 2050

P
op

ul
at

io
n

Year

Population Trends

US Census
Projection
Sewer Service
Sewer Growth
Census Trend

DRAFT



 

Town of Enfield, New Hampshire Page 4 Draft Report 
Wastewater Planning Project  February 2021 

The projected sewer service population shown on Figure R2 includes infill with limited sewer 
extensions within the existing sanitary sewer system.  The projected sewer service population 
does not include major expansions of the collection system. 

1.4 SCOPE OF WORK 

The scope of work of the Wastewater Planning Project focuses on the following components: 

Background Information: 

1. Review current wastewater IMA with Lebanon 

2. Review past planning documents. 

Local Wastewater Alternatives: 

1. Evaluate sites in Town for the conceptual local WWTP. 

2. Evaluate two wastewater treatment systems, including membrane bioreactor (MBR) 
and sequencing batch reactor (SBR) configurations. 

3. Evaluate conceptual sewer needs to redirect the Town’s wastewater flows to the in-
Town site. 

4. Develop a capital improvement plan to integrate the proposed alternative. 

5. Prepare an implementation plan for the recommendations, including funding/finance 
options, schedule and annualized cost projections. 

Wastewater Financial Model: 

1. Develop benchmarking for similar wastewater utilities. 

2. Review current operation expenses, debt service, capital plan, and reserve funds. 

3. Integrate the recommendations for the recommended local wastewater alternative 

4. Develop a cash flow and revenue projections for the next 5 fiscal years. 

5. Evaluate the anticipated sewer rates for the next 5 fiscal years. 

 

  DRAFT



 

Town of Enfield, New Hampshire Page 5 Draft Report 
Wastewater Planning Project  February 2021 

2. WASTEWATER INFRASTRUCTURE 

2.1 SANITARY SEWER SYSTEM 

2.1.1 Sanitary Sewer Collection System 

The Enfield sanitary sewer collection system includes approximately 45,260 linear feet (LF) of 
gravity sewer and 226 manholes.  The collection system converges to the Route 4A Pump Station, 
before being pumped into the Lebanon collection system, flowing by gravity to the Lebanon 
WWTP for treatment and disposal. There are six (6) pump stations in the Enfield collection 
system.  The collection system, shown in Figure 2-1, is comprised of 6 to 16-inch diameter gravity 
sewers, constructed of DI and PVC pipe materials.  The majority of the Enfield collection system 
was constructed in the late 1980s with extensions in 1992 and 1997 to serve the Flanders Street 
area and Prospect Hill area. Overall, the collection system is comprised of approximately 12% 
ductile iron (DI) gravity sewer mains, and 88% polyvinyl chloride (PVC) gravity sewer mains. A 
summary of the collection system by pipe type and pipe diameter is presented in Table 2-1. 

Table 2-1: Enfield Collection System Composition  

Pipe Type Pipe Diameter (in) Pipe Length (lf) 
Percent of Total 

System 

DI 6  1,052  2.5% 

8  778  1.8% 

12  2,630  6.2% 

16  838  2.0% 

PVC 8  30,679  72.1% 

10  1,355  3.2% 

12  3,076  7.2% 

15  2,151  5.0% 

Total = 42,560 100.0% 

The collection system was GIS mapped and evaluated as part of the Wastewater Asset 
Management Plan, and a summary of the flow monitoring, manhole inspections, and sonar testing 
can be found in the Wastewater Asset Management Plan (Final Report) dated April 2020. The 
recommended capital improvements and implementation plan for the collection system are 
reflected in the Wastewater Financial Model presented in Section 5. 

2.1.2 Wastewater Pump Stations 

The Town owns and operates six (6) pump stations, listed in Table 2-2. The pump stations were 
evaluated as part of the Wastewater Asset Management Plan, and a summary of the existing 
conditions assessment, needs, and recommended capital improvements can be found in the 
Wastewater Asset Management Plan (Final Report) dated April 2020. The recommended capital 
improvements and implementation plan for the pump stations are reflected in the Wastewater 
Financial Model presented in Section 5. 

 

 

DRAFT



 

Town of Enfield, New Hampshire Page 6 Draft Report 
Wastewater Planning Project  February 2021 

Table 2-2: Enfield Pump Stations  

Pump Station Name Location (Street) 

Lakeview PS Route 4A 

Lower Shaker Village PS Route 4A 

McConnell Road PS McConnel Road 

Route 4A Enfield PS Route 4A 

Shaker Bridge PS Main Street 

Wells Street PS Wells Street 

2.2 WASTEWATER TREATMENT AND DISPOSAL 

The Town does not own and operate a wastewater treatment facility, but instead discharges 
wastewater to the Lebanon WWTP for treatment.  Wastewater flows are conveyed to Lebanon 
via a force main, and flows travel through the City of Lebanon’s collection system before reaching 
the Lebanon WWTP for treatment and disposal. The Town has an intermunicipal agreement (IMA) 
with Lebanon that allows for 300,000 GPD. The Lebanon WWTP is designed for 3.18 million 
gallons per day (MGD), with peak flows up to 6 MGD. 

2.2.1 Intermunicipal Agreement 

The IMA between the Town and the City was first executed in 2005. The IMA allows for a yearly 
average flow of 300,000 GPD of wastewater to be conveyed from the Town to the Lebanon 
WWTP for treatment and disposal. The IMA also included provisions to allow Enfield residents to 
have their septic waste hauled to the Lebanon WWTP. The Town agreed to pay the City quarterly 
based on the amount of wastewater (flow), as well as the wastewater characteristics, measured 
by biological oxygen demand (BOD) and total suspended solids (TSS). A late payment charge of 
9% was agreed upon if the City did not receive payment within 45 days. An update to the IMA 
was executed in 2019. The IMA stipulates that the Town’s sewer ordinances are updated when 
changes to the City’s sewer regulations are imposed. This puts the Town at a disadvantage 
regarding management of its sewer system, and the fees it pays to Lebanon. 

2.2.2 Recent Upgrades to the Lebanon WWTP & Collection System 

The City of Lebanon completed a $10.6 million-dollar upgrades project at their WWTP in 2016. 
Major components of the upgrades included a new influent screen, influent pumps, upgrades to 
the primary clarifiers, primary sludge pumps, chemical feed systems, SCADA and HVAC, 
dewatering, odor control, and biological nutrient removal (BNR) for nitrogen and phosphorous. 

Lebanon is currently in the process of completing a $75 million-dollar combined sewer overflow 
(CSO) sewer separation project. The sewer separation project includes separation of 
approximately 15 miles of combined sewers in the City. The City is the midst of a 5-year sewer 
rate increase at 7.2% per year to fund the debt service for the projects

DRAFT



 

Town of Enfield, New Hampshire Page 7 Draft Report 
Wastewater Planning Project  February 2021 

 

3. LOCAL VERSUS REGIONAL ALTERNATIVES 

3.1 ALTERNATIVE 1 – SEQUENCING BATCH REACTOR LOCAL ALTERNATIVE 

3.1.1 General Process Description 

The Sequencing Batch Reactor (SBR) process is an activated sludge process that utilizes batch 
(fill/draw) operations for treatment. The system batch operations can be configured with the 
treatment and clarification of the wastewater occurring within one reactor which acts as both the 
aeration basin and the secondary clarifier. The use of one reactor to accomplish multiple 
operational tasks allows for an increased treatment capacity within the same footprint. The batch 
reactor is sized to provide an aerobic zone that provides an oxygen rich environment necessary 
for organic carbon removal. The reactor sequencing and process operations can also be 
configured to provide enhanced treatment for nutrient removal if required.  The same reactor also 
provides quiescent conditions ideal for settling and separation of biological solids. A simple 
process flow schematic is provided below. A general overview of the typical SBR cycles is 
provided in Table 3-1.  

Table 3-1:  SBR Cycle Descriptions 

Cycle Description 

Mix – Fill 
The mix fill is the first cycle in the SBR process.   During this cycle the reactor is fed influent 
wastewater while the mixed liquor suspended solids (MLSS) inventory within the reactor 
is mixed.   

React – Fill 
During this cycle the reactor is fed influent wastewater while the MLSS inventory within the 
reactor is mixed and a dissolved oxygen concentration of 2.0 mg/L is maintained within 
the reactor.  During this cycle the reactor operates in a similar manner to an aeration basin.  

React 
During this cycle the reactor is operating in an identical manner to the React-Fill cycle with 
the exception that no influent wastewater is being fed to the reactor.  During this cycle the 
reactor operates in a similar manner to an aeration basin. 

Settle 

During this cycle the reactor turbulence has stopped and a quiescent reactor surface has 
been created.  The quiescent reactor surface allows for effective Type III and Type IV 
settling of the MLSS via gravity.  During this cycle the reactor operates in a similar manner 
to a secondary clarifier. 

Decant/Idle 

The decant cycle is the last cycle in the SBR process.  During this cycle the reactor volume 
is being decanted by gravity to the downstream processes for further treatment.  During 
this cycle the reactor operates in a similar manner to a secondary clarifier.  If the decant is 
completed before the cycle time is completed it enters an idle phase while it waits for the 
next cycle to begin. 

DRAFT



 

Town of Enfield, New Hampshire Page 8 Draft Report 
Wastewater Planning Project  February 2021 

3.1.2 Nitrogen Removal Capabilities 

The efficiency of nitrogen removal in SBR process is a function primarily of the amount of readily 
degradable organic carbon available in the influent and the reactor cycle times / hydraulic 
retention times. With typical municipal wastewater influent characteristics, the SBR process, when 
properly designed and operated has been demonstrated to achieve effluent nitrogen levels in the 
range of 4.0 to 10.0 mg/L.   

3.1.3 Phosphorous Removal Capabilities 

The SBR process when operated as noted above does not provide for any biological phosphorous 
removal except for the phosphorous required for cell growth. The SBR process operations can be 
modified to optimize for biological phosphorous removal if needed.   

3.1.4 Conceptual Process Design and Projected Performance 

A desktop analysis and associated preliminary process calculations were completed for this 
alternative.  The desktop analysis anticipates that with proper operation and the anticipated 
influent characteristics noted above the WWTP can achieve the following effluent requirements 
of: 

 20 mg/L effluent biological oxygen demand (BOD) / total suspended solids (TSS)  

 1.0 mg/L effluent ammonia nitrogen 

 10 mg/L effluent total nitrogen (TN) with a 6-hour total cycle time. 

3.1.5 Proposed Operating Parameters 

This section provides additional details of the proposed operating parameters necessary for 
implementation of this process. The operating parameters form the basis utilized for the 
development of the planning level opinion of probable costs and outline the capabilities of this 
alternative to be constructed for the current needs and expanded in the future should additional 
treatment capacity be required.  Based on the analysis completed the planning level current day 

Source: BioAzul

DRAFT



 

Town of Enfield, New Hampshire Page 9 Draft Report 
Wastewater Planning Project  February 2021 

and buildout operating conditions for this alternative are provided in Table 3-2.  The current 
average daily flow is approximately 0.075 MGD with a theoretical buildout condition average daily 
flow of 0.300 MGD.  The buildout condition includes the current average daily flow of 
approximately 0.075 MGD.   

Table 3-2:  Alternative 1 – Planning Level Operating Process Conditions 

Component Current Conditions Buildout Conditions 

Average Daily Flow, MGD 0.075 0.300 

Design Average Daily Flow, MGD  0.150 0.300 

Equalization Basins Operational, each 1 1 

Equalization Basins Volume, gal each 180,000 180,000 

SBR Basins Operational, each 2 4 

Reactor Volume, gal each 180,000 180,000 

Total Reactor Volume in Service, gal 360,000 720,000 

Operating MLSS, mg/L 4,500 4,500 

SBR Cycles, per day 4 4 

SBR Cycle Times, hrs 6 6 

3.1.6 Cost Estimate 

The current day planning level opinion of probable costs for this alternative is approximately 
$39,580,000. A summary of the planning level opinion of probable costs is provided in Table 3-3. 

Table 3-3:  Alternative 1 – Planning Level Opinion of Probable Project Cost 

Unit Process Opinion of Probable Cost 

 Headworks Screening   $940,000  

 Headworks Grit Removal   $1,490,000  

 Influent Pump Station   $770,000  

 SBR Process Equipment   $5,100,000  

 SBR Concrete  $8,450,000 

 Effluent Dosing Tank   $2,110,000  

Drip Dispersal System   $600,000  

 Solids Processing System   $1,070,000  

 Plant Water System   $680,000  

 Main Electrical Gear   $1,300,000  

 Emergency Generator   $650,000  

 Process Building Area  $1,170,000  

Land Acquisition  $3,900,000  

Land Clearing and Preparation  $520,000  

DRAFT



 

Town of Enfield, New Hampshire Page 10 Draft Report 
Wastewater Planning Project  February 2021 

Unit Process Opinion of Probable Cost 

 Site Fencing   $320,000  

 Site Restoration and Pavement   $460,000  

Construction Sub-Total $29,530,000 

Allowance for Contingency, Engineering, Legal, Bond Counsel, and 
Short-Term Interest (34%) 

$10,050,000 

Opinion of Probable Project Cost (CY2021) $39,580,000 

3.1.7 O&M Estimate 

The current day planning level opinion of the annual operations and maintenance (O&M) costs 
for this alternative is $984,000 per year. This estimate includes the costs associated with 
operating the SBR WWTP, and the costs associated with operating the Town’s sanitary sewer 
collection system. A summary of the planning level annual O&M costs for the SBR local alternative 
is provided in Table 3-4. 

Table 3-4:  Alternative 1 – Planning Level Opinion of Probable Annual O&M Costs  

Component Opinion of Probable Cost 

Operations Staff   $408,000  

Sewer Fund Administration $12,000 

Process Electrical   $110,000  

Non-Process Electrical   $11,000  

Sludge Disposal  $51,000  

Solids Handling Operations   $74,000  

Supplemental Carbon Allowance   $103,000  

Alkalinity Allowance   $28,000 

Polymer Allowance   $25,000 

Fuel Allowance   $12,000 

Sub-Total of Annual O&M Costs $834,000 

Equipment Maintenance Fund  $50,000  

 Long-term Equipment Replacement/Capital Fund   $100,000  

Sub-Total of Annual Capital Funds  $150,000  

Opinion of Probable Annual O&M Cost (CY2021)  $984,000  

 

 

DRAFT



 

Town of Enfield, New Hampshire Page 11 Draft Report 
Wastewater Planning Project  February 2021 

3.2 ALTERNATIVE 2 – MEMBRANE BIOREACTOR LOCAL ALTERNATIVE 

3.2.1 General Process Description 

The Four-Stage Bardenpho Process with a Membrane Bioreactor (MBR) is an activated sludge-
based nitrogen removal process with four distinct zones; a pre-anoxic zone, an aerobic zone, a 
post anoxic zone and a re-aeration zone.  The Four Stage Bardenpho process is configured to 
take advantage of the typically high readily degradable organic carbon found in the influent 
wastewater.  The use of the high readily degradable organic carbon within the influent wastewater 
provides an efficient and cost-effective source of organic carbon to drive the de-nitrification 
process in the pre-anoxic zone.  The pre-anoxic zone provides de-nitrification (reduction of nitrate 
and nitrite (NOx) to Nitrogen gas) using the available readily degradable organic carbon in the 
influent wastewater effectively removing the nitrogen returned to it (in the form of NOx), from the 
end of the aerobic zone by way of an Internal Mixed Liquor Recycle (IMLR).  The aerobic zone 
provides the oxygen necessary for both organic carbon removal as well as nitrification (a two-step 
biological process for the conversion of ammonia to nitrite and then nitrate).  The IMLR typically 
ranges from 100% to as much as 300% of the design flow and returns a portion of the nitrified 
aerobic zone effluent to the pre-anoxic zone for de-nitrification.  Because all of the aerobic zone 
effluent cannot physically be returned to the pre-anoxic zone the aerobic zone effluent will contain 
some residual nitrate.   

Ultrafiltration membranes are submerged within the aeration basin and the aeration basin MLSS 
is double or triple the concentration of a normal activated sludge system.  The increase in the 
MLSS effectively increases the biomass within the aeration basin allowing for an increased 
treatment capacity within the same footprint.  A simple process flow schematic is provided below. 

3.2.2 Ultrafiltration Membranes 

The ultrafiltration membranes are an engineered solids separation technology, which are carefully 
designed to utilize a nominal pores size in the range of 20 – 40 nm for solids separation.  
Ultrafiltration membranes utilize a solids flux along a pressurized membrane barrier to produce a 
high purity water.  The pressurized membrane acts as a physical barrier for suspended solids, 
non-soluble organics, bacteria, viruses, endotoxins and other pathogens.  In wastewater 
treatment the ultrafiltration membranes are immersed in an aeration tank, in direct contact with 
mixed liquor. Through the use of a permeate pump, a vacuum is applied across membranes. The 
vacuum draws the treated water through the hollow fiber ultrafiltration membranes. Permeate is 

DRAFT



 

Town of Enfield, New Hampshire Page 12 Draft Report 
Wastewater Planning Project  February 2021 

then discharged to downstream processes for further treatment 
(usually to disinfection).  Periodically scour air is introduced into the 
membrane module to scour the external surface of the membrane 
fibers. The scour air produces turbulence within the membrane and 
transfers rejected solids away from the membrane surface as part of 
a recycle to the aerobic zone.  Ultrafiltration membranes are typically 
operated at MLSS concentration in the range of 8,000 to 12,000 
mg/L (typically 2,000 to 4,000 mg/L for conventional systems).  In its 
simplest form the ultrafiltration membrane process combines the unit 
operations of aeration, secondary clarification and filtration systems 
into a single process, thus simplifying operations and significantly 
reducing the overall system space requirements.  One of the 
benefits of an ultrafiltration membrane system is that it is possible to 
handle extremely high organic loads in a compact footprint. 

3.2.3 Nitrogen Removal Capabilities 

The efficiency of nitrogen removal in pre-anoxic zone of the Four-Stage Bardenpho process is a 
function primarily of the amount of readily degradable organic carbon available in the influent and 
the IMLR rate. The efficiency of nitrogen removal in post-anoxic zone of the Four-Stage 
Bardenpho process is a function primarily of the amount of available readily degradable organic 
and the hydraulic retention time within the post anoxic zone. With typical municipal wastewater 
influent characteristics, the Four-Stage Bardenpho process, when properly designed and 
operated has been demonstrated to achieve effluent TN levels approaching the limits of 
technology in the range of 2.5 to 3.0 mg/L.    

3.2.4 Phosphorous Removal Capabilities 

The Four-Stage Bardenpho process when operated as noted above does not provide for any 
biological phosphorous removal except for the phosphorous required for cell growth.  The Four-
Stage Bardenpho process operations can be modified to optimize for biological phosphorous 
removal if needed.    

3.2.5 Conceptual Process Design and Projected Performance 

A desktop analysis and associated preliminary process calculations were completed for this 
alternative.  The desktop analysis anticipates that with proper operation and the anticipated 
influent characteristics noted above the WWTP can achieve the following effluent requirements 
of: 

 20 mg/L effluent BOD / TSS  

 1.0 mg/L effluent Ammonia Nitrogen 

 2.0 mg/L effluent TN   

3.2.6 Proposed Operating Parameters 

This section provides additional details of the proposed operating parameters necessary for 
implementation of this process. The operating parameters form the basis utilized for the 
development of the planning level opinion of probable costs and outline the capabilities of this 
alternative to be constructed for the current needs and expanded in the future should additional 
treatment capacity be required.  Based on the analysis completed the planning level current day 
and build out operating conditions for this alternative are provided in Table 3-5.  The current 
average daily flow is approximately 0.075 MGD with a theoretical buildout condition average daily 

DRAFT



 

Town of Enfield, New Hampshire Page 13 Draft Report 
Wastewater Planning Project  February 2021 

flow of 0.300 MGD.  The buildout condition includes the current average daily flow of 
approximately 0.075 MGD.   

Table 3-5:  Alternative 2 – Planning Level Operating Process Conditions 

Component Current Conditions Buildout Conditions 

Average Daily Flow, MGD 0.075 0.300 

Design Average Daily Flow, MGD  0.150 0.300 

Equalization Basins Operational, each 1 1 

Equalization Basins Volume, gal each 180,000 180,000 

MBR Basins Operational, each 1 2 

Aerobic Volume, gal each 100,000 100,000 

Total Aerobic Volume in Service, gal 100,000 200,000 